This Owner's Manual is provided and hosted by Appliance Factory Parts.

\K Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

KITCHENAID KBGN292PSSO0
Owner's Manual

Shop genuine replacement parts for KITCHENAID
KBGN292PSS0

KitchenAid. GRILLEPARTS  aus -IN GRILLE
For Models: KBGN292PSS0, KBGS292PSSD wih SIDE BURNERS

X\ .
"\\\\4‘\&9:‘-4



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/kbgn292pss0.html
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/kbgn292pss0.html
https://www.appliancefactoryparts.com/gasgrillparts/kitchenaid/

KizchenAlid. GRILLE PARTS BUILT-IN GRILLE
For Models: KBGN292PSS0, KBGS292PSS0 with SIDE BURNERS
(STAINLESS) (STLS wiJacket) 39 50

e

/4

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
5-04 Litho In U.S.A. (jac) 1 Part No. 8190649



GRILLE PARTS

For Models: KBGN292PSS0, KBGS292PSS0
(STAINLESS) (STLS w/Jacket)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 Literatured / 30 8100625 \S/alvi, B/ulrger FOLLOWING PARTS
U & C Guide moker
Instructions, 8190624 Main (4) NOT ILLUSTRATED
Installation 8190643 SideBurner (2)
9758066 KBGN292PSS0O 31 8190189 Manifold .
9758067 KBGS292PSS0 32 8190127 Burner, Smoker g%gg%gg tatch,Kl\{la%netlg:d
2 8190085 Handle, Hood 33 8190128 Flex Tube, Smoker 9190114 C(I)'go’L ltchenal
3 8190084 Insulator, Handle 35 Stop, Hood 8190158 T'Igz O%g 3/8xd’
4 8190112 Shelf, Warmer 8190091 Left 8100457 Su_m%_ > X
5 8190126 Grate (2) 8190092 Right |_t|”pa| “pH( )d
6 8190088 Plate, Sear (2) 36 8190104 Plug, Hole (4) a100505 \andle, Hood)
7 8190632 Burner, Main (2) 38 8190094 Cover, Rear vasher, eorl( )
8 Fire Box Asy 39 8190081 Shield, Igniter 8150178 (E IS” E‘I’R gof)
(Not Serviced) 41 8190172 Rod, Spit 190528 V. |OW’| ?ety
9 8190131 Hanger, Burner (2) 42 8190171 Handle, Rotisserie glgggzi Tﬁve' rSa ?WIR
10 8190426 Regulator 4/11 43 8190170 Skewer (2) Ierm%COUP e,
12 8190631 Left Collector Box 45 8190015 Motor, Rotisserie Electrode Kit
13 8190630 Right Collectr Box 46 8190159 Bracket, Motor gigggig '\S".a'” Burner
e ide Burner
14 4396312 Orifices—Nat Gas 47 8190500 Tray, Battery 8190161 Infared Weld A
15 8190160 Hood Asy, Rear 48 8190484 Grate, SideBurner 8190162 E?ari Ilgl Sy
16 8190108 Hood Asy, Front 49 8190504 Burner Assembly(2) o19010% CfaC etI,RI gntr
17 8190486 Bullnose Asy 50 8190524 Cover, SideBurner TooTon cover 2 ”gntr
18 8190523 Tray, Drip 51 Tubing, SideBurner glgglgg‘ (E:I%Ver, puinose
19 8190110 Tray Asy, Smoker 8190516 Front o Hond 2 pi
20 8190642 Panel, Front 8190517 Rear 8190160 S’V HI%O & Pin)
21 8190626 Knob, Burner (4) Double End 3/8
22 8190627 Knob, Smoker/IR (Double End 3/8)
; Spark Target)
24 8190111 Saddle, Spit (2) 8100634 §\1p
25 8190032 Screw ut, Hex Lock
(8-32 SS Spark)
g? 8190031 gp"?‘cer’ Hood (2) 8190033 Clip, J Type 8-32
witch, Igniter 8190116 N °
8190620 Main ut, Hex 1/4-20SS
: 8190117 Screw 1/4-20X3/8SS
8190641 SideBurner 8190118 Screw 1/4-20X7/8
28 Module, Spark (Hex Cap)
8100458 2 Spark 8190121 Screw 16X1/2 Pan
. ut, Compination
29 8190130 Insulation, Module 8190123 Lockwasher 1/4SS
8190124 Screw 1/4-20X1/2SS
(Hex Bolt)
8190125 Washer, Flat
1/4X11/16SS
8190454 Bracket, Smoker
8190460 Boot, Igntr Switch
8190526 Screw #10 x 1/2
8190431 Cable w/clip
(Alt Lighting)
8190527 Screw 8x32x1/2
8190529 Plug, Hole (3)
8190196 Elbow 1/2" 90 Deg
Model KBGS292PSS0
Only:
8190739 39" Insulated
Jacket

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

2

8190649



